Parts Catalog

SP8OPL

MIXERS

MODEL: SP80PL & SPC80PL

12-06-10
IMPORTANT!
TO EXPEDITE SHIPMENT OF PARTS, ALWAYS SPECIFY MODEL, REV,
PART NUMBER, AND SERIAL NUMBER OF MIXER.

GLOBE FOOD EQUIPMENT COMPANY

2215 East River Road
Dayton, Ohio 45439

Parts Department
Toll Free 1-800-745-6238 - Fax (937) 290-0585
E-Mail: globeinfo@globeslicers.com
Website: www.globeslicers.com
Not for resale






TABLE OF CONTENTS

BASE 1-2
HEAD AND HUB 3-4
MANUAL LIFT CRADLE 5-6
POWER LIFT CRADLE 7-8
GEARS 9-10
GEAR SHIFT 11
NOTES (BLANK PAGE) 12
MOTOR 13
MOTOR BRAKE - SPC MODELS ONLY 14
MANUAL LIFT CONTROL 15
POWER LIFT CONTROL 16
PLANETARY 17 - 18
WIRING DIAGRAM, MANUAL LIFT MIXER 19
WIRING DIAGRAM, POWER LIFT MIXER 20
MIXER WIRING SCHEMATIC, 220V 21

WIRING DIAGRAM, SPC MODEL - PWR LIFT 22




SP80OPL MIXER BASE




SP80OPL MIXER BASE COMPONENTS

PART

ITEM DESCRIPTION NUMBER QTY HARDWARE
1 |SCREW, FLAT HEAD X80A01 2 M8x85mm
2 |COVER, TRANSMISSION CASE X80A02 1
3 |GASKET X80A03 1
4 |STRAIN RELIEF X80A04 1
5 |SCREW, TRUSS HEAD X80A05 6 M5x12mm
6 |PLATE, REAR COLUMN X80A06 1
7 |MIXER COLUMN X80A07 1
8 |THUMBSCREW X80A08 4 M5x12mm
9 |COVER, COLUMN FRONT X80A09 1
10 |DOWEL PIN, COLUMN LOCATOR X80A10 2 @10 x 34mm
11 |MIXER BASE X80A11 1

11A |RUBBER FEET SET (FRONT/REAR) X80A11-1 1

12A |WASHER, FLAT X80A12-1 4 M14
12 |WASHER, SPLIT LOCK X80A12 4 M14
13 |SCREW, HEX HEAD X80A13 4 M14x50mm
14 |JSCREW, FLAT HEAD X80A14 1 M8x85mm
15 |DOWEL PIN X80A15 2 @10 x 33mm
16 |DOWEL PIN, THREADED X80A16 1
17 |PLATE, MICROSWITCH MOUNTING X80A17 2
18 |SCREW, TRUSS HEAD X80A18 4 M5x12mm
19 |HOUSING, MICROSWITCH X80A19 3
20 |SCREW, HEX HEAD & FLAT WASHER X80A20 2 M4x45mm
21 MICROSWITCH X80A21 3

MICROSWITCH, SPC MODELS X80A21-1

22 |SCREW, HEX HEAD & FLAT WASHER X80A22 5 M12x25mm
23 |SLIDE, FRONT BOWL X80A23 1
24 |DOWEL PIN, THREADED X80A24 1
25 [PLUG, PLASTIC - 5
26 |SCREW, ROUND HEAD X80A37 2 M4x25mm
27 |WASHER, SHIPPING (SQUARE) X80A31 4 M12
28 |WASHER, SPLIT LOCK X80A31A 4 M12
29 |[SHIPPING BOLT, HEX HEAD - GRADE 10.9 X80A32 4 M12x100mm
30 JLABEL, HAZARDOUS VOLTAGE X91014 1
31 |JLABEL, CAUTION - 3 PHASE X91011 1




SP80OPL HEAD AND HUB ASSEMBLY




SP80OPL HEAD AND HUB ASSY PARTS LIST

ITEM DESCRIPTION PART NO. QTY HARDWARE
1 SCREW, HEX HEAD X80B01 1 M10x14mm
2 WASHER, SPLIT LOCK X80B02 1 M10
3 WASHER, FLAT X80B03 1 M10
4 SCREW, HEX HEAD X80B04 2 M12x40mm
5 WASHER, SPLIT LOCK X80B05 2 M12
6 WASHER, FLAT X80B06 2 M12
7 GAUGE, OIL LEVEL X80B07 1
8 TRANSMISSION CASE, FIXED BOWL GUARD X80B08 1

TRANSMISSION CASE, REMOVABLE BOWL GUARD X80B08-1

9 WASHER, FLAT X80B09 6 M12
10 WASHER, SPLIT LOCK X80B10 6 M12
11 SCREW, HEX HEAD X80B11 6 M12x38mm
12 OIL SEAL X80B12 1 TC50x80x10
13 PLATE, OIL PUMP - BOTTOM X80B13 1
14 GEAR, OIL PUMP, RIGHT (15T) X80B14 1
15 GEAR, OIL PUMP, LEFT (15T) X80B15 1
16 GEAR SET PUMP X80B16 1
17 HOUSING & TUBE ASSY X80B17-19 1

PUMP OUTLET BRONZE PIPE - 1

PUMP SHAFT BUSHING - 1
18 WASHER, SPLIT LOCK X80B26 4 M5
19 CAP SCREW, SOCKET HEAD X80B27 2 M5x15mm
20 CAP SCREW, SOCKET HEAD X80B27A 2 M5x25mm
21 ROLL PIN X80B22 1 @2x10mm
22 SHAFT, OIL PUMP X80B21 1
23 ROLL PIN X80B20 1 @2x18mm
*24  |CONVEYING GEAR BUSHING X80B23 1
*25 |CONVEYING GEAR (29T) X80B24 1
*26 NUT, JAM X80B23A 1 M12
27 COVER, TRANSMISSION CASE X80B25 1
28 GASKET, TRANSMISSION COVER X80B40 1
29 DOWEL PIN, THREADED X80B39 2
30 WASHER, SPLIT LOCK X30198 11 M8
31 SCREW, HEX HEAD X30197 9 M8x35mm
32 SCREW, SOCKET HEAD X30099 2 M8x28mm
33 TOP COVER X80B33 1
34 GASKET, XMISSION SHAFT BEARING RETAINER X80B28 1
*35 BEARING RETAINER, TRANSMISSION SHAFT X80B29 1
36 SCREW, HEX HEAD X80B30 3 M4x12mm
37 WASHER, FLAT X80B31 1 M20
*38 |OIL FILL PLUG X80B32 1
*39 HOSE FITTING X80B18-2 1
*40 HOSE CLAMP X80B18-3 1
41 GASKET, DRIVE SHAFT BEARING RETAINER X80B36 1
*42 BEARING RETAINER, DRIVE SHAFT X80B35 1
43 SCREW, TRUSS HEAD X80B34 3 M4x14mm
*44  |OIL FILL PLUG X80B57 4
45 GASKET, LUBE OVERFLOW CYLINDER X80B43 1
46 LUBE OVERFLOW CYLINDER X80B42 1
47 SCREW, FLAT HEAD X80B41 5 M6x14mm
48 DOWEL PIN X80B56 2 @10 x 20mm
49 LEVEL DRIVE GEAR (16T) X80B44 1
50 THRUST WASHER X80B45 AR
51 SLEEVE, SQUARE DRIVE X80B46 2
52 OIL SEAL X10089 1
53 GASKET, ATTACHMENT HUB X80B48 1
54 HUB, ATTACHMENT X80B50 1
55 SCREW, SOCKET HEAD X80B52 3 M6X25mm
56 THUMB SCREW X10005 1 1/2-13x3/4"
57 HOLE PLUG, ATTACHMENT X80B51 1
58 COVER PLATE, TRANSMISSION X80B53 1
59 SCREW, HEX HEAD X80B54 4 M5x10mm
60 DOWEL PIN X80B55 1
61 SCREW, SOCKET HEAD X80EQ9 4 M8x25mm
62 LABEL, GLOBE LOGO 871-3 1
63 LABEL, ARROW X91012 1
64 LABEL, STOP TO CHANGE GEARS X91010 1
65 LABEL, WARNING X91015 1
66 LABEL, WARNING, FRENCH (CANADA ONLY) X91007-F 1

*PART CONFIGURATION MAY VARY.

4




SP80OPL MANUAL LIFT CRADLE ASSEMBLY




SP8OPL MANUAL LIFT CRADLE ASSY PARTSLIST

ITEM DESCRIPTION PART NO. QTY HARDWARE
1 BOWL CRADLE X80C12 1
1A |SET SCREW, SOCKET HEAD - CUP PT X80C60 1 M12x80mm
1B |NUT, HEX X80C61 1 M12
2 BOWL LOCATING SCREW X80C13 2
2A  |WASHER, SPLIT LOCK X80C11 2 M12
2B |[NUT, ACORN X80C10 2 M12
2C |SCREW COVER X80C06-1 4
3 DOWEL PIN, THREADED X80C14 2
4 CLAMP SCREW, REAR X80C09 2
4B |BRONZE BUSHING REAR X80CO07 2
5 BOWL CLAMP ASSEMBLY X80C05 2
S5A BOWL CLAMP SCREW - 2
5B BOWL CLAMP X80C05-1 4
5C BRONZE BUSHING, FRONT - 2
5D HARDWARE CAP RETAINER - 4
5E SPRING - 4
5F WASHER, FLAT - 4 M12
5G WASHER, SPLIT LOCK - 4 M12
5H NUT, JAM - 4 M12
5J HARDWARE CAP - 4
6 BOWL CRADLE FRNT COVER X80C17 1
6A |SCREW, HEX HEAD X80C18 4 M5x10mm
7 LOCKING BRACKET X80C16 1
7A  |SCREW, SOCKET HEAD & LOCK WASHER X80C15 2 M8x35mm
8 BOWL LIFT SCREW ASSEMBLY X80C19-24
8A BOWL RAISE SCREW - 1
8B SHAFT KEY X80H55 2 6x6X25mm
9 NUT, BOWL LIFT - 1
9A ROLLER X80C19-1 1
9B SPRING X80C19-2 1
9C SET SCREW, SOCKET HEAD - CUP PT X80C19-3 1 M6x5mm
10 PLATE, NUT MOUNTING X80C21 1
10A WASHER, SPLIT LOCK X80C22 1 M10
10B SCREW, SOCKET HEAD X80C23 2 M10x20mm
11 [BALL BEARING X80C25 1
12 [RETAINING RING X80C26 1 RTW-40
13 [BRONZE BUSHING, LOWER X80C27 1
14 |OBLIQUE GEAR (31T) X80C28 1
15 [BRONZE BUSHING, UPPER X80C29 1
16 [NUT, HEX X80H30 1 M16
17 |BALL BEARING X80C31 1
18 [RETAINING RING X80C32 1 STW-25
19 [DRIVE SHAFT X80C33 1
20 |OBLIQUE SHAFT SLEEVE X80C34 1
21 [OBLIQUE GEAR (41T) X80C35 1
21A [SHAFT KEY X80C36 1 3x3x12mm
22 |GEAR, MALE (23T) X80C37 1
23 |RETAINING RING X80C38 3 STW-19
24 |GEAR, FEMALE (23T) X80C40 1
25 |SHAFT KEY X80C41 1 5x5x18mm
26 |HAND WHEEL SHAFT X80C42 1
27 |SHAFT KEY X80C44 1 5x5x25mm
28 |SET SCREW, SOCKET HEAD - CUP PT X80C45 1 M8x16mm
29 |HAND WHEEL X80C46 1
30 [HANDLE X80C47 1




SP80OPL POWER LIFT CRADLE ASSEMBLY




SP8OPL POWER LIFT CRADLE ASSY PARTS LIST

ITEM DESCRIPTION PART NUMBER QTY HARDWARE
1 BOWL CRADLE X80C12 1
1A [SET SCREW, SOCKET HEAD - CUP POINT X80C60 1 M12x80mm
1B [NUT, HEX X80C61 1 M12
1C |SET SCREW, SOCKET HEAD - CUP POINT X80H68 1 M6x40mm
1D |NUT, HEX X80H69 1 M6
2 BOWL LOCATING SCREW X80C13 2
2A  |WASHER, SPLIT LOCK X80C11 2 M12
2B [NUT, ACORN X80C10 2 M12
2C |SCREW COVER X80C06-1 4
3 DOWEL PIN, THREADED X80C14 2
4 |SCREW, BOWL CLAMP - REAR X80C09 2
4A |BUSHING, BRONZE - REAR CLAMP X80CO07 2
5 BOWL CLAMP ASSEMBLY X80C05 2
5A SCREW, BOWL CLAMP - FRONT - 2
5B BOWL CLAMP X80C05-1 2
5C BUSHING, BRONZE - FRONT - 2
5D HARDWARE CAP - 4
5E SPRING - 4
5F WASHER, FLAT X80B09 4 M12
5G WASHER, SPLIT LOCK X80C02 4 M12
SH NUT, JAM X80C01 4 M12
5J HARDWARE CAP - 4 -
6 FRONT COVER, BOWL CRADLE X80C17 1
6A |SCREW, HEX HEAD X80C18 4 M5x10mm
I LOCKING BRACKET X80C16 1
7A  [SCREW, SOCKET HEAD & LOCK WASHER X80C15 2 M8x35mm
8 BOWL RAISE SCREW ASSEMBLY X80C19-24 1
8A BOWL RAISE SCREW - 1
8B SHAFT KEY X80H55 2 6X6X25mm
9 NUT BLOCK - 1
9A ROLLER BALL - 1 @5 SS
9B SPRING - 1
9C SET SCREW, SOCKET HD - CUP PT X80C19-3 1 M6xX5mm
10 NUT MOUNTING PLATE - 1
10A WASHER, SPLIT LOCK X80C22 1 M10
10B SCREW, SOCKET HEAD X80C23 1 M10x20mm
10C [ROD, THREADED X80H66 1 M10x160mm
10D [NUT, HEX X80H67 1 M10
11 |BALL BEARING X80C25 1
12 [RETAINING RING X80C26 1 R40
13 |CHAIN GEAR (16T) X80H48 1
13A |WASHER, SPLIT LOCK X80H49 1 M16
13B |NUT, HEX X80C30 1 M16
14 |MOTOR, 1/8HP 220V 50/60HZ 3PH X80H56 1
15 |CHAIN GEAR (11T) X80H53 1
15A |WASHER, FLAT X80H52 1 M6
15B |WASHER, SPLIT LOCK X80H51 1 M6
15C [SCREW, HEX HEAD X80H50 1 M6x16mm
16 |DRIVE CHAIN X80H54 1




SP80OPL GEARBOX COMPONENTS

E)e

Tp]
o

36

e

o)
o

«@ o
/e%

7

...... =

=
=
=
S
)
N
S
=

41




SP80OPL GEARBOX PARTS LIST

ITEM DESCRIPTION PART NUMBER QTY HARDWARE
1 NUT, JAM X80D34 1 M16
2 WASHER, SPLIT LOCK & FLAT X80D35 1 M16
3 RETAINING RING X80D36 1 RTW-47
4 BALL BEARING X80D37 2
5 SPACER X80D38 1
6 SLEEVE X80D38-1 1
7 WORM GEAR (25T) (220V MIXER) X80D39-1 1
WORM GEAR (29T) (350V MIXER) X80D39
8 BRONZE BUSHING X80D40 1
9 TRANSMISSION GEAR (25T) X80D41 1
10 TRANSMISSION SHAFT (17T) X80D42 1
11 SHAFT KEY X80D43 1 6x6x18mm
12 SHAFT KEY X80D44 1 8x8x20mm
13 BALL BEARING X80D45 2
14 BALL BEARING X80D17 1
15 MASTER SHAFT PAD X80D18 1
16 MASTER SHAFT GEAR (17T) X80D19 1
17 BRONZE BUSHING X80D20 1
18 CLUTCH SLEEVE X80D21 1
19 RETAINING RING X80D22 2 STW-35
20 BRONZE BUSHING X80D23 1
21 MASTER SHAFT GEAR (33T) X80D24 1
22 MASTER SHAFT X80D25 1
23 MASTER SHAFT GEAR (41T) X80D26 1
24 BRONZE BUSHING X80D23 1
25 CLUTCH SLEEVE X80D21 1
26 BRONZE BUSHING X80D30 1
27 MASTER SHAFT GEAR (49T) X80D31 1
28 SPACER X80D32 1 29x40x3mm
29 BALL BEARING X80D17 1
30 JAM NUT X80D16 1 M32
31 WASHER, FLAT X80D15 1 M32
32 RETAINING RING X80D14 1 RTW-72
33 BALL BEARING X30125 1
34 SHIM X80D13A A/R 36.45x54x1mm
35 DRIVE SHAFT PAD X80D12 1
36 DRIVE SHAFT GEAR (53T) X80D11 1
37 BRONZE BUSHING X80D10 1
38 SCREW, SOCKET HEAD X30099 4 M8x28mm
39 WASHER, SPLIT LOCK X80D08 4 M8
40 MAIN SHAFT GEAR (35T) X80D07 1
41 GEAR (41T) X80D06 1
42 O-RING X80DO0O6A 1 3.5mm x 44mm ID
43 O-RING X80D05 1 4mm x 50mm 1D
44 SHAFT KEY X80D04 1 10x10x35mm
45 SHAFT KEY X80D03 1 10x10x26mm
46 DRIVE SHAFT, PRIOR TO S/N 7810173 X80D02 1
DRIVE SHAFT, STARTING S/N 7810173 X80D02-1
47 SHAFT KEY X80D01 1 10x10x100mm
48 BALL BEARING X80D46 2
49 RETAINING RING X80D47 1 RTW-75

10




SP80OPL GEAR SHIFT ASSEMBLY

0 N
ITEM DESCRIPTION PART NUMBER QTY HARDWARE
1 |GEAR SHIFT ASSEMBLY X80EO01-15 1
2 GEAR SHIFT ARM ASSY (WITH KNOB) X80EO1 1
2A KNOB, GEAR SHIFT X80EO01-1 1
3 GEAR SHIFT ARM HUB X80EQ02 1
4 ROLL PIN X80EO03 1 @6 x 38mm
5 1-4 SPEED INDICATION PLATE X80E04 1
5A SCREW, FLAT HEAD X80E04-1 4 M5x14mm
6 OIL SEAL X80EO05 1
7 O-RING X80E06 1 P11
8 SHIFTER GUIDE ROD X80EQ7 1
9 HUB & CAM ASSY X80E08 1
10 |SCREW, SOCKET HEAD X80EQ09 4 M8x25mm
11 SHAFT COVER X80E10 1
3 GEAR SHIFT CAM ASSY X80E11 1
13 ROLL PIN X80E12 1 @5 X 26mm
14 STEEL BALL X80E13 2 Z9mm
15 SPRING X80E14 2
16 ROLL PIN X80E15 1 @6 x 20mm
17 |MICROSWITCH X80E16 1
18 [MICROSWITCH COVER X80E17 1
19 |SCREW, PAN HEAD & FLAT WASHER X80E18 2 M4x24mm
20 [NUT X80E19 4 M20
21 |SPRING X80E20 4
22 |TOUCH SHAFT X80E21 4
23 |SPEED SHIFTER YOKE (TOP) X80E22 1
24 |SPEED SHIFTER YOKE (REAR) X80E23 1
25 |SHIFTER GUIDE ROD X80E24 1

11




12

NOTES



SP8OPL MOTOR COMPONENTS

DESCRIPTION PART NUMBER HARDWARE

MOTOR ASSEMBLY, 3HP 3PH 220V X80G24
1 MOTOR ASSEMBLY W/BRAKE, 3HP 3PH 220V X80G24C 1

MOTOR ASSEMBLY, 3HP 3PH 380V X80G1-23

MOTOR ASSEMBLY W/BRAKE, 3HP 3PH 380V X80G1-23C
2 NUT, BEARING X80G01 1 M25
3 WASHER, EXTERNAL TOOTH X80G02 1 M25
4 WORM DRIVE, 50HZ X80G03 1

WORM DRIVE, 60HZ X80G03-1

5 BRONZE BUSHING (SPACER) X80G04 1
6 O-RING X80G05 1 P73x3
7 MOTOR FRONT COVER X80G08 1
8 WASHER, SPLIT LOCK X80G07 6 M6
9 SCREW, HEX HEAD X80G06 6 M6x30mm
10 WASHER, SPLIT LOCK X80G09 3 M12
11 SCREW, HEX HEAD X80G10 3 M12x40mm
12 WASHER X80G11 1
12 BALL BEARING X40125 1
13 MOTOR SHAFT - 1
14 SHAFT KEY 1 6X6x45mm
15 MOTOR COIL - 1
16 MOTOR BODY - 1
17 BALL BEARING X10012 1
18 REAR MOTOR COVER - 1
19 WASHER, SPLIT LOCK X80G07 3 M6
20 SCREW, HEX HEAD X80G06 3 M6x20mm
21 FAN X80G19 1
22 FAN COVER X80G20 1
21 SCREW, PAN HEAD 1 M5x12mm

13



SPC80PL MOTOR BRAKE COMPONENTS

ITEM DESCRIPTION PART NUMBER QTY HARDWARE
*1 MOTOR SHAFT - 1
2 SHAFT KEY - 1 5x5x20mm
3 MOTOR COVER, EXTENDED X80G18-1 1
4 WASHER, SPLIT LOCK - 3 1/4"
5 SCREW, HEX HEAD - 3 1/4-20 x 1-1/8"
6 MOTOR BRAKE, MAGNETIC X80G27 1
7 WASHER, SPLIT LOCK - 4 M6
8 SCREW, HEX HEAD - 4 M6x14mm
9 FAN COVER, EXTENDED X80G20-1 1
10 ELECTRONIC BOARD, 220V/380V X80J11 1
11 SCREW, ROUND HEAD - 2 M3x34mm
12 AUXILIARY CONTACT BLOCK X80503 1

*INCLUDED WITH SPC MODEL MOTOR ASSEMBLY X80G24C & X80G1-23C (PAGE 12).

14




SP8OPL MANUAL LIFT CONTROLS

10
ITEM DESCRIPTION PART NUMBER QTY HARDWARE

1 GASKET X80J01 1
2 CONTROL PANEL X80J02 1
3 STOP BUTTON X80J03 1
4 START BUTTON X80J04 1
5 TIMER (WITH KNOB) X10137 1

TIMER KNOB X10137-1 1
6 SCREW, TRUSS HEAD - SS X30204 8 M4x10mm
I STRAIN RELIEF X80J07 4
8 TERMINAL BLOCK X80J08 1
9 CONNECTING BLOCK X80J09 1
10 |CONNECTING BLOCK X80J10 1
11 |TERMINAL BLOCK X80J11 3
12 |STRAIN RELIEF X80J12 1
13 |SPACER X80J13 4
14 |WASHER, FLAT X80J14 4 M6
15 |JWASHER, SPLIT LOCK X80J15 4 M6
16 |SCREW, HEX HEAD X80J16 4 M6x20mm
17 |CONTACTOR, 24V X80J17 1
18 |STRAIN RELIEF X80J18 1
19 TRANSFORMER, 24V (220V MIXER) X80J19 1

TRANSFORMER, 24V (380V MIXER) *9070T50D19

20 |ELECTRONICS MTG PLATE X80J20 1
21 |OVERLOAD RELAY X80J21 1
22 |FUSE X80J22 3
23 |FUSE FIXTURE X80J23 3
24 |CONNECTOR X80J24 1
25 |CONNECTOR X80J25 1

*380V SQUARE D TRANSFORMER

15




SP80OPL POWER LIFT CONTROLS

ITEM DESCRIPTION PART NUMBER QTY HARDWARE
1 [GASKET X80J01 1
2 |CONTROL PANEL X80J02 1
3 |STOP BUTTON X80J03 1
4 [START BUTTON X80J04 1
5 |TIMER (WITH KNOB) X10137 1
TIMER KNOB X10137-1 1
6 |SCREW, TRUSS HEAD - SS X30204 8 M4x10mm
7 |STRAIN RELIEF X80J07 4
8 |CONNECTING BLOCK ASSEMBLY X80J08 1
CONNECTING BLOCK, 2 CONDUCTOR GRY X80J08-2G 7
CONNECTING BLOCK, 4 CONDUCTOR GRY X80J08-4G 5
CONNECTING BLOCK, END CAP X80J08-EC 1
9 |CONNECTOR X80J09 1
10 |CONNECTOR X80J10 1
11 |TERMINAL BLOCK X80J11 3
12 |STRAIN RELIEF X80J12 1
13 |SPACER X80J13 4
14 |WASHER, FLAT X80J14 4 M6
15 |JWASHER, SPLIT LOCK X80J15 4 M6
16 |SCREW, HEX HEAD X80J16 4 M6x20mm
17 |CONTACTOR, 24V X80J17 1
18 |STRAIN RELIEF X80J18 1
19 TRANSFORMER, 24V (220V MIXER) X80J19 1
TRANSFORMER, 24V (380V MIXER) *9070T50D19
20 |ELECTRONICS MTG PLATE X80J20 1
21 [CONTACTOR MOUNTING PLATE X80J20A 1
22 [CONTACTOR LOCKING CAPS X80J20B 2
23 |SCREW, HEX HEAD X80J20C 2 M3x16mm
24 |WASHER, FLAT X80J20D 2 M3
25 [OVERLOAD RELAY X80J21 1
26 FUSE, 250V 500mA X80J22A 2
FUSE, 250V 1A X80J22B 1
27 |FUSE FIXTURE X80J23 3
28 |CONNECTOR X80J24 1
29 [CONNECTOR X80J25 1
30 |BOWL RAISE BUTTON X80J26 1
31 |BOWL LOWER BUTTON X80J26 1
32 |BOWL RAISE/LOWER CONTACTORS, 24V X80J28 2
33 [CONTACTOR MECHANICAL INTERLOCK KIT (NOT SHOWN) X80J28A 1
34 |BOWL LIFT MOTOR OVERLOAD RELAY X80J30 1

*380V SQUARE D TRANSFORMER
16



lllllllll

—

/
]
<t Ny
42} % \ \
- /

SEE ENLARGED VIEW

> SAFETY SPRING LOCK

A
o /\ﬁww», ) S

. Q@)

SP8OPL PLANETARY COMPONENTS



SP8OPL PLANETARY PARTS LIST

ITEM DESCRIPTION PART NUMBER QTY HARDWARE
1 |PLANETARY GEAR (59T) X80F01 1
1A |SCREW, SOCKET HEAD X80F03 6 M8x35mm
2 |NUT, JAM X80F02 1 M16
3 |WASHER, SPLIT LOCK X80F04 1 M16
4 |WASHER, FLAT X80F05 1 M16
5 |PINION GEAR (18T) X80F06 1
6 |BALL BEARING X80F07 1
7 |PLANETARY HOLDER X80F09 1
8 |SET SCREW, SOCKET HEAD - CUP POINT X80F08 1 M12x10mm
9 |GUARD OIL BUSHING X80F18 1
9A |O-RING X80F17 2 P38
10 |BALL BEARING X80F10 1
11 |OIL SEAL X80F11 1 40x72x12
12 PLANETARY SHAFT, BEFORE S/N 7810173 X80F13 1
PLANETARY SHAFT, AFTER S/N 7810172 X80F13-1
12A |PLANETARY SHAFT PIN X80F14 1
12B |SHAFT KEY X80F12 1 6x6x35mm
13 |WASHER, FLAT X80F20 2 M10
14 |WASHER, SPLIT LOCK X80F21 2 M10
15 |SCREW, HEX HEAD - SS X80F22 2 M10x20mm
16 WASHER, FLAT - ROUND: USE BEFORE S/N 7810173 X80F23 1 M8
WASHER, FLAT - D SHAPE: USE AFTER S/N 7810172 X80F23-1 M10
17 WASHER, SPLIT LOCK: USE BEFORE S/N 7810173 X80F24 1 M8
WASHER, SPLIT LOCK: USE AFTER S/N 7810172 X80F24-1 M10
18 SCREW, HEX HEAD: USE BEFORE S/N 7810173 X80F25 1 M8x25mm
SCREW, HEX HEAD: USE AFTER S/N 7810172 X80F25-1 M10x25mm
19 |REAR GUARD, FIXED X80J32-33 1
19A |SCREW, HEX HEAD - SS X80F16 6 M5x12mm
20 |ACCESS PLUG X80J34 2
21 |TUBE WIREWAY X80J31A1 1
22 |CONNECTOR X80J31 2
MICROSWITCH, SAFETY INTERLOCK - BEFORE S/N 7810122 X80J35
23 |MICROSWITCH, SAFETY INTERLOCK - AFTER S/N 7810121 X80J35-1 1
MICROSWITCH, SAFETY INTERLOCK - SPC MODELS X80J35-2
23A |SCREW, SOCKET HEAD X80J36 2 M3x16mm
24 |SLIDE SHEATH, OLD STYLE - BEFORE S/N 7810122 X80J43 1
SLIDE SHEATH, NEW STYLE - AFTER S/N 7810121 X80J43-1
25 |SAFETY GUARD SPRING LOCK FIXTURE X80J42 1
25A |SCREW, HEX HEAD - SS X80J41 2 M4x12mm
26 |SAFETY GUARD SPRING LOCK X80J39 1
26A |WASHER, FLAT - 1 M3
26B |SCREW, PAN HEAD X80J40 2 M3x8mm
27 TOUCH MASS, OLD STYLE - BEFORE S/N 7810122 X80J38 1
TOUCH MASS, NEW STYLE - AFTER S/N 7810121 X80J38-1
27A |SCREW, FLAT HEAD - SS X10042 2 M4x10mm
28 |GASKET X80J44 1
29 |PLANETARY INTERNAL GEAR X80J45 1
30 |FRONT INTERLOCKING GUARD ASSY X80J46/48 1
30A |SCREW, HEX HEAD - SS X80J47 8 M5x12mm
31 |PLASTIC SLIDE SHEATH, REMOVABLE SAFETY GUARD X80JS2 1
32 SPRING PLUNGER HARDWARE KIT X200S3 1
33 SPRING - 1
34 PLUNGER - 1
35 PLATE, PLUNGER RETENTION - 1
35A SCREW, FLAT HEAD - 2 M3x8mm
36 |BOWL GUARD ASSEMBLY, STAINLESS STEEL X80JS1 1
37 |HANDLE, PLASTIC - REMOVABLE SAFETY GUARD X30504 1
38 [BOWL SCRAPER ASSEMBLY: AVAILABLE AFTER S/N 7810035 XXSCRP-80 1
39 SHAFT SPACER X80519 1
40 SCRAPER HUB X80520 1
41 WASHER, FLAT - 3 M8
42 WASHER, SPLIT LOCK - 3 M8
43 SCREW, HEX HEAD - SS - 3 M8x20mm
44 SCRAPER ATTACHMENT ARM X80521 1
45 PIN X80522 1
46 SPRING X80523 1
47 SPACER X80524 1
48 KNOB X80525 1
49 BOWL SCRAPER X80526 1

18




SP80OPL WIRING DIAGRAM, MANUAL LIFT MIXER

CONNECT WIRE /

TO APPROPRIATE
TRANSFORMER TAP
FOR 220V OR 380V
MIXER POWER RATING

24VOLT TRANSFORMER

rN Y rY
N MM M N

rNY Y rY
N NMM M N

OO

24V 0V 380V 220V OV

/

|_<_ (OXO)
I

POWER SUPPLY
POWER SUPPLY
POWER SUPPLY

-

L1 L2 L3

—_

L1 L2 L3

=

Adrl

CONTACTOR COIL
T T 1K) NO
O O OO

N | N | | —

O
| 1|

OVERLOAD RELAY

e 1 O

MOTOR

MOTOR

‘ MOTOR
I

3 12 T =

QSON ‘C‘C)% 97ON.O.C>98

0 0 O

2 T 4 26 T

T T2 M

9 811023 4567

81102 3 4 7

|

GEAR
POSITION
O

L5 sarery ©
|: INTERLOCK
4 L{ Olm

m

2 7

4 1 —r

1| 2 CYCLE —
START

E STOP X2 [ X |
Tg 10 1

19

TIMER




SP80OPL WIRING DIAGRAM, POWER LIFT MIXER

24 VOLT TRANSFORMER 3 PHASE
POWER SUPPLY
POWER SUPPLY
POWER SUPPLY
G OV 220V 380V OV 24V = ‘
O
o E E L11213
= CONNECT WIRE
U2V2 W2 T 51 TO APPROPRIATE C )
TRANSFORMER TAP
q D FOR 220V OR 380V 1213
MIXER POWER RATING
U2V2 W2
" j Bi=
Il I | 10 5 |
1213 12 17 1112 13 16 13 U@E)2 13 @
L1 13 1 1 3 5 21 A1 1 3 5 21 A1 1 3 5 13
zllz| | OOOOO | OOOOO|IOO O O
mjm % L1 L2 L3 NC L1 L2 L3 NC L1 L2 L3 NO
slg|m
o o =
EXER B
> ([ > T1 T2 T3 NC T1 T2 T3 NC T T2 T3 NO
- OOO00O|OOOOOIIIO OO O
J 2 4 6 22 A2 2 4 6 22 A2 2 4 6 14
= | |1315I Uvw 17 15 | | | 1
: L
S e e s w y =—r | RO
ol9|19] i
5l5|e
95N.C.96 97 N.0.98 95N.C.96 97 N.0.98 S|I=|=
0000 |0
S > 4 U1VIW1
oloo |[[o]oo dTTh
2T1 4 T26 T3 2(T1 4 TP 6 T3
I | UTVIW1
2=
@@@@%)@@@@@ l 9
GEAR
q D POSITION
@@@@??@QD@@@@@ 9
BOWL LIFT g = :I |
— g o g——
|
W/o o"
LOWER \—
LIMIT ‘
16 1 | _
| 2 3 6 7 Up 3 |©wT]
3] 4 =
12 CYCLE | TIMER -
E STOP START © _
X2 1 X1 3|
1510 DOWNFA - |
| B ~

20




OVAPZ "MINHO4SNVHL] L1 (LINIT ¥3IMOT 1417 TMO8) HOLIMSOYDIN] SOS AV13d AVOT4INO| LSA

AV13d AVOTd3IAO| ¢S4 (LINIT ¥3ddN 1417 7MO08) HOLIMSOYOIN| +OS OVAPZ 1100 LOVINOD| M

OVAYZ 1100 HOLOVINOD ¥3IMO1| €M (AL34VS 1417 1MO8) HOLIMSOYDIN| €0S NOLLNg 1YV1S| ¢4dS
OVAYZ 1100 HOLOVINOD 3SIVH| M (@QYVNO MOOTIFLNI) HOLIMSONDIN| 20S NOLLNgG dO1S AONIOH3IN| 149S
A08E ¥O A0ZZ HdE 'dH8/L "MOLONW| ZIN (4v3O NOISSIWSNVY L) HOLIMSOHDIN| LOS (02 X §) VI 3SN4 + 3¥NLXI4 3SN4| 9n4d
NOL11Ng d3MO1| +8S JINIL[ LIM (02 X 9) VI 3Snd + 34NLXI4 ISN4| SN4d

NOL1lNg 3SIvVd| €4S N08E MO A0ZZ HdE dHE HOLOW| LIN (02 X G) VI 3SN4 + F¥NLXId I3SN4| N4

TYNOILO: g g
dH8/L T dHE IIN W w

)

% o
VTH
W
A e
~€ ~€ 1z 1z
id id
//u\ //u\ 508 08 F
¥l _Hmﬁ
€l rm
% w
gA

3 @S

8l 1z 0z 6l 144 44 4 € 4 3 vas 4

m._ m._
o | |2 o |y |2 YNOILO:

J eds

A

€0S
[0
10S
¢8d

1 ] _H_ 244 1 1 11 1 TYNOILHO: *° 84
G

e A D I
. . v 2
3d
€1
4

1

SP80PL 3PH 220V POWER LIFT MIXER SCHEMATIC

21



SPC80PL WIRING DIAGRAM, POWER LIFT MIXER

TRANSFORMER WIRING MAY
VARY IN COMPLIANCE WITH
MIXER POWER RATING TRANSFORMER €L
(220V OR 380V) ELBUBUBUGJB\ GROUND

| @
| O[30y 20V [ov 6
Ol 1 15 |R1) |T1 g
>
] [a —
o p—
o >
o — — e)
% x
[ o ©
PeQ LT —
L1131 O @G O @G O ILI1 [®)
|3d0 ZbNCd‘ HONO ZCNC d1 (x) g WSONO QONC 1
LC1D09 LC1D09 ] LC1D18 3HP
B7 B7 == N B7
FUSE CONTACTOR CONTACTOR || =22 CONTACTOR
24 5060tHz|| | |20V 00| 2 %‘ 24V 50/60Hz
qu ZQNC Q‘\Z NQO ZZC)NC 2] o E MQ!O ﬂ(.)NC AQ_
e o olgl | @gg) o oOle @
POWER . -
BOWL LIFT Do AR
MOTOR OVERLOAD RELAY OVERLOAD RELAY
1/8 HP Qg)%)QSNC%: ggg)gﬁNCg:
1 12 @ 1 ERINEEER
GROUND T
) wmcroswircH
HEIGHT ADJUSTMENT 1
1
Il
0000000000860 000
g 10 MICROSWITCH 16 14 12 11 15 10 9 7 6532
Gig o HEIGHT ADJUSTMENT (3)
— ] D
9 mcroswITH
HEIGHT ADJUSTMENT T B L
1) 1) é(i) e XeXeXoXo] (i) <i) o)
CJD
= 9_
INTERLOCK
MICROSWITCH
9P CONNECTOR, MALE 9P CONNECTOR, FEMALE
= *"
06
©0 o “ QK —°
@O ® S w U
Bl FLANGE TYPE o9 B
|_ l ELECTROMAGNETIC O e
—|| B ®i ! o T BRAKE ° °
e = ] —, M CONTROL CIRCUIT BOARD,
OFF SWITCH o swirch TWER  ONSWITCH ELECTROMAGNETIC BRAKE
& LAMP

22






GFE-SP80PL/SPC80PL 06Dec2010 REV B ECN 1517



